
ID QTY REFPIEZA/PART DESCRIPCIÓN DESCRIPTION

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Pg. 1/6

20 min

ALLEN

Nº  2,3
Nº  2,4

YAMAHA YZF-R1 ‘20-

1 Person

EASY

11

3

2

1

5

4

4

2

1

1

1

1

KIT-I-----20431

SOPOR2P6-L20523

SOPOR2P6-R20523

10909N/H/AM3

Tope de goma Ø3,7-3,8 x 3,2mm

Soporte alumnio izquierdo

Soporte aluminio derecho

Alerón izquierdo

Alerón derecho

Ø3,7-3,8 X 3,2mm bumper foot

Spoiler support piece ( small size)

Left  alumnium support

Right aluminium support

Left spoiler

Right spoiler

10

6

8

7

9

14

4

4

4

8

ADHESI------263

TORNI-AI----520

Cinta adhesiva de doble cara (30x10mm)

Tapón tornillo M5 ISO7380

Arandela de goma Ø4,5 x Ø11 x 2mm

Tornillo M5x12 Ø11 ISO7380

Espuma adhesiva protectora (15x10mm)

Double-sided adhesive (30x10mm)

M5 ISO7380 Screw cap

Ø4,5 x Ø11 x 2mm Rubber washer

M5x12 Ø11 ISO7380 Screw 

Adhesive protective foam (15x10mm)

M O U N T I N G  I N S T R U C T I O N S

V8.12/24

Pieza soporte alerón ( Tamaño pequeño)

TAPON--------85

12

I D E OV

10909N/H/AM3

13 2Ø7,5 x3mm Round adhesive bumperTope adhesivo Ø7,5 x3mm TOPE-PA7´5DX3-- 

Arandela de nylon M5 M5 nylon washer 4 ARNV0000000245

ALERÓN FRON TA L G P / FRON T G P S POILE R SREF 20523

Illustrations and layout by: www.ciandisseny.com



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU N T IN G  IN S T R U C T IO N S  -  M O N TAG E A NL E IT U NG

Pg. 2/6

Se muestra el montaje del lado derecho a modo de ejemplo, realizar los mismos pasos para el montaje  del lado izquierdo.
The right side assembly is shown as an example, so the same steps can be performed for the left side assembly.

YAMAHA YZF-R1 ‘20-

2

43

1
DISASSEMBLY
DESMONTAJE

DISASSEMBLY
DESMONTAJE

DISASSEMBLY
DESMONTAJE

DISASSEMBLY
DESMONTAJE

Illustrations and layout by: www.ciandisseny.comV8.12/24



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU N T IN G  IN S T R U C T IO N S  -  M O N TAG E A NL E IT U NG

Pg. 3/6

YAMAHA YZF-R1 ‘20-

6

87

5

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

Illustrations and layout by: www.ciandisseny.com

PROTEGER LA ZONA DEL CARENADO DURANTE EL MONTAJE.
PROTECT THE FAIRING AREA DURING ASSEMBLY

Extraer el papel de cinta adhesiva de doble cara.
Extract the paper from the double-side adhesive tape.

V8.12/24

ID-10

APPLY PRESSURE ON ADHESIVE AREA FOR 1 MINUT.  
IDEAL TAPE APPLICATION IS ACCOMPLISHED WHEN 
TEMPERATURE IS BETWEEN 21 ºC AND 38 ºC AND 
THE BOND IS ALLOWED TO DWELL 24 HOURS.

Right support (R) / Soporte derecho (R)

9
10

11

1

ID-10

13



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU N T IN G  IN S T R U C T IO N S  -  M O N TAG E A NL E IT U NG

Pg. 4/6

YAMAHA YZF-R1 ‘20-

9
ASSEMBLY
MONTAJE

Illustrations and layout by: www.ciandisseny.comV8.12/24

ASSEMBLY
MONTAJE

10

 
 

  

 

CLEAN THE SURFACE WITH 
WATER OR ISOPROPYL ALCOHOL

CHECK IS COMPLETELY DRY
BEFORE START



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU N T IN G  IN S T R U C T IO N S  -  M O N TAG E A NL E IT U NG

Pg. 5/6

YAMAHA YZF-R1 ‘20-

11
ASSEMBLY
MONTAJE

Illustrations and layout by: www.ciandisseny.comV8.12/24

ASSEMBLY
MONTAJE

11.1

12

3

  
   

    
  

 
   WHEN

AND
    

    
     

7
6

7
6

4

12

12

7

8
12

STEP 1. PRE-ASSEMBLY

3

4

3

EXTRAER PAPEL DEL ADHESIVO 3M
REMOVE PAPER FROM 3M ADHESIVE12.2

3

DOBLAR LOS EXTREMOS DE LA PIEZA
FOLD THE ENDS OF THE PIECE12.1

12.3
APPLY PRESSURE ON ADHESIVE AREA FOR

1 MINUT

NO APRETAR TORNILLOS ID7
DO NOT TIGHTEN ID7 SCREWS!



www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

I N S T R UCC I ON E S  DE  M ON TA J E  -  MOU N T IN G  IN S T R U C T IO N S  -  M O N TAG E A NL E IT U NG

Pg. 6/6

YAMAHA YZF-R1 ‘20-

14

13

ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

Illustrations and layout by: www.ciandisseny.comV8.12/24

 

4

ASSEMBLY
MONTAJE

CHECK THE CORRECT ADHESION 
OF THE 3M DOUBLE SIDE 
SELF-ADHESIVE TAPE 
TO THE FAIRING. ENSURE THAT 
THE ENTIRE SURFACE 
IS WELL ADHERED

WAIT 24 HOURS

DESDOBLAR LOS EXTREMOS DE LA PIEZA
UNFOLD THE ENDS OF THE PIECE

APRETAR TORNILLOS ID7
TIGHTEN ID7 SCREWS!

7
7


	e27cc877c055e2818d184546721c7e0ddde892d0d055081096965a18ff4d8476.pdf
	e27cc877c055e2818d184546721c7e0ddde892d0d055081096965a18ff4d8476.pdf
	e27cc877c055e2818d184546721c7e0ddde892d0d055081096965a18ff4d8476.pdf

